s=amranas. FCC RF Test Report Report No. : FR310533E

11AX20MIMO_Antl_6415_52Tone_RU40

Spectrum o

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.200 MHz 200,000 kHz 6.37992 GHz -64.11 dBm -46.36 dB -6.36 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.38396 GHz -64.26 dBm -46.51 dB -6.69 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.39436 GHz -64.28 dBm -46.53 dB -18.66 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.40361 GHz -64.55 dBm -46.81 dB -26.91 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.42640 GHz -53.64 dBm -35.89dB -15.99 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.42645 GHz -53.41 dBm -35.66 dB -15.62 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.44610 GHz -64.40 dBm -46.65 dB -6.77 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.45263 GHz -63.94 dBm -46.20 dB -6.20 dB
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Spectrum

Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100

[® 1Rm View
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CF 6.415 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.46 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -31.200 MHz 200,000 kHz 6.38216 GHz -63.94 dBm -46.48 dB -6.48 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.38381 GHz -64.57 dBm -47.11dB -7.12dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.39424 GHz -64.32 dBm -46.86 dB -18.89 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.40361 GHz -64.30 dBm -46.84 dB -26.94 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.42640 GHz -53.13 dBm -35.67 dB -15.77 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.42643 GHz -52.40 dBm -34.94 dB -14.92 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.44603 GHz -64.30 dBm -46.84 db -7.04 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.44711 GHz -63.97 dBm -46.51 dBb -6.51 db
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FCC RF Test Repo
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11AX20MIMO_Ant0_6435_26Tone_RUO

Spectrum

=

Count 100/100

Ref Level 10.00 dBm

Offset 16.60 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -16.93 dBm

Standard: None

RBW 200.000 kHz

Range low | Range Up RBW | Frequency | PoweraAbs | PowerRel |
-50,000 MHz 31,380 MHz | 200.000 kHz 6.38657 GHz -63.85 dém -46.92 dB 6.
-31.380 MHz 20,920 MHz | 200.000 kHz 6.40367 GHz -64.31 dém -47.39 dB 7.
20,920 MHz -11.460 MHz | 200.000 kHz 6.42354 GHz -53.40 dBm -36.47 dB .
-11.460 MHz -10.460 MHz | 200.000 kHz 6.42357 GHz -53.19 dBm -36.27 dB .
10.460 MHz 11.460 MHz = 200.000 kHz 6.44646 GHz -64.45 dBm -47.53dB [
11.460 MHz 20,920 MHz | 200.000 kHz 6.45577 GHz -64.23 dBm -47.31dB E
20.920 MHz 31,380 MHz = 200,000 kHz 6.46610 GHz -64.14 dém -47.22 dB :
31.380 MHz 50,000 MHz = 200,000 kHz 6.47422 GHz -63.84 dBm -46.91 dB K

11AX20MIMO_Ant0_6435_52Tone_RU37

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.60 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:
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-80 dBm

CF 6.435 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -17.48 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,380 MHz | 200.000 kHz 6.40002 GHz -64.00 dém -46.52 dB -6.52 dB
-31.380 MHz 20,920 MHz | 200.000 kHz 6.40365 GHz -64.20 dem -46.72 dB -6.75 dB
20,920 MHz -11.460 MHz | 200.000 kHz 6.42353 GHz -53.59 dBm -36.11 dB -16.10 dB
-11.460 MHz -10.460 MHz | 200.000 kHz 6.42356 GHz -54.12 dBm -36.64 dB -16.94 dB

10.460 MHz 11.460 MHz | 200.000 kHz 6.44646 GHz -64.28 dBm -46.80 dB -26.90 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.45587 GHz -64.67 dBm -47.19 dB -19.22 dB
20,920 MHz 31,380 MHz 200.000 kHz 6.46636 GHz -64.60 dBm -47.12 dB -7.15 dB
31,380 MHz 50,000 MHz 200.000 kHz 6.47449 GHz -654.11 dBm -46.63 dB -6.63 db
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11AX20MIMO_Ant0_6435_106Tone_RUS53

Spectrum o
Ref Level 10.00 dBm Offset 16.60 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.380 MHz 200,000 kHz 6.38661 GHz -63.94 dBm -46.59 dB .
-31.380 MHz -20,920 MHz 200,000 kHz 6.40374 GHz -64.48 dBm -47.14 dB 7.
-20,920 MHz -11.460 MHz 200,000 kHz 6.42352 GHz -53.50 dBm -36.15 dB .
-11.460 MHz -10.460 MHz 200,000 kHz 6.42354 GHz -53.68 dBm -36.33 dB R
10.460 MHz 11.460 MHz = 200.000 kHz 6.44646 GHz -63.92 dBm -46.58 dB [
11.460 MHz 20,920 MHz | 200.000 kHz 6.45584 GHz -64.48 dBm -47.13dB .
20.920 MHz 31,380 MHz = 200,000 kHz 6.46627 GHz -64.59 dBm -47.25 dB :
31.380 MHz 50,000 MHz = 200,000 kHz 6.47349 GHz -64.19 dém -46.84 dB E
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Spectrum
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
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[® 1Rm View
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.07 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.38546 GHz -63.97 dBm -46.89 dB -6.89 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.40394 GHz -64.31 dBm -47.24 dB -7.39.dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.42356 GHz -53.11 dBm -36.04 dB -16.00 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.42361 GHz -53.46 dBm -36.38 dB -16.48 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.44640 GHz -64.45 dBm -47.37 dB -27.47 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.45578 GHz -64.34 dBm -47.27 dB -19.28 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.46609 GHz -64.43 dBm -47.35 dB -7.49 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.47048 GHz -63.95 dBm -46.88 db -6.98 db
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11AX20MIMO_Antl_6435_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.84 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.40153 GHz -63.75 dBm -45.92 dB -5.92 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.40381 GHz -64.33 dBm -46.49 dB -6.50 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.42359 GHz -53.79 dBm -35.96 dB -15.94 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.42361 GHz -54.11 dBm -36.28 dB -16.38 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.44640 GHz -64.52 dBm -46.69 dB -26.79 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.45580 GHz -64.55 dBm -46.72 dB -18.72 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.46617 GHz -64.51 dém -46.67 dB -6.71dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.48131 GHz -64.14 dBm -46.31 dB -6.31 dB
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Spectrum
Ref Level 10.00 dBm Offset 16.62 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.435 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.68 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.39496 GHz -63.88 dBm -46.20 dB -6.20 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.40385 GHz -64.10 dBm -46.42 dB -6.47 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.42357 GHz -52.91 dBm -35.23 dB -15.21 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.42361 GHz -53.03 dBm -35.35 dB -15.65 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.44640 GHz -64.10 dBm -46.42 dB -26.52 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.45575 GHz -64.50 dBm -46.82 dB -18.86 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.46617 GHz -64.61 dBm -46.93 dB -6.97 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.48188 GHz -64.09 dBm -46.41 db -6.41 db
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s=amranas. FCC RF Test Report Report No. : FR310533E

11AX20MIMO_Ant0_6475_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm  Offset 16.35 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.380 MHz 200,000 kHz 6.43292 GHz -64.01 dBm -46.78 dB 6.
-31.380 MHz -20,920 MHz 200,000 kHz 6.44368 GHz -64.77 dBm -47.53 dB 7.
-20,920 MHz -11.460 MHz 200,000 kHz 6.46349 GHz -52.64 dBm -35.41 dB .
-11.460 MHz -10.460 MHz 200,000 kHz 6.46354 GHz -53.75 dBm -36.52 dB K
10.460 MHz 11.460 MHz = 200.000 kHz 6.486465 GHz -64.86 dBm -47 .63 dB .
11.460 MHz 20,920 MHz | 200.000 kHz 6.49590 GHz -64.46 dBm -47.23dB .
20.920 MHz 31,380 MHz = 200,000 kHz 6.50635 GHz -64.83 dém -47.60 dB L
31.380 MHz 50,000 MHz = 200,000 kHz 6.51328 GHz -64.22 dém -46.99 dB K
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.16 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.42774 GHz -64.11 dBm -46.94 dB -6.94 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.44365 GHz -64.71 dBm -47.55 dB -7.59 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.46345 GHz -54.26 dBm -37.10dB -17.03 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.46354 GHz -54.26 dBm -37.10dB -17.20 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.48646 GHz -64.71 dBm -47.55 dB -27.65 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.49590 GHz -64.84 dBm -47.68 dB -19.69 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.50618 GHz -64.65 dBm -47.49 db -7.72 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.51505 GHz -64.25 dBm -47.09 db -7.09 db
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Report No.
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11AX20MIMO_Ant0_6475_106Tone_RUS53

Spectrum o
Ref Level 10.00 dBm  Offset 16.35 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.02 dBm RBW 200.000 kHz
Range low | Range Up RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.380 MHz 200,000 kHz 6.43423 GHz -64.19 dBm -47.17 dB 7.
-31.380 MHz -20,920 MHz 200,000 kHz 6.44381 GHz -64.60 dBm -47.57 dB 7.
-20,920 MHz -11.460 MHz 200,000 kHz 6.46353 GHz -52.93 dBm -35.91 dB E
-11.460 MHz -10.460 MHz 200,000 kHz 6.46354 GHz -53.65 dBm -36.63 dB .
10.460 MHz 11.460 MHz = 200.000 kHz 6.48645 GHz -64.10 dBm -47.08 dB .
11.460 MHz 20,920 MHz | 200.000 kHz 6.49553 GHz -64.51 dBm -47.49 dB E
20.920 MHz 31,380 MHz = 200,000 kHz 6.50635 GHz -64.83 dém -47.80 dB E
31.380 MHz 50,000 MHz = 200,000 kHz 6.52477 GHz -64.38 dBm -47.36 dB E

11AX20MIMO_Antl_6475_26Tone_RUO

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.34 d8

Mode Sweep
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CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.00 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,680 MHz | 200.000 kHz 6.43260 GHz -64.08 dém -46.08 dB -6.08 dB
31,680 MHz 21,120 MHz | 200.000 kHz 6.44353 GHz -64.66 dBm -46.66 dB -6.99 dB
21120 MHz 11,560 MHz | 200.000 kHz 6.46332 GHz -54.15 dBm -36.15 dB -16.05 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.46345 GHz -54.69 dBm -36.69 dB -16.99 dB

10.560 MHz 11.560 MHz | 200.000 kHz 6.48656 GHz -64.86 dBm -46.86 dB -26.96 dB
11.560 MHz 21,120 MHz 200.000 kHz 6.49594 GHz -64.69 dBm -46.69 db -18.84 dB
21,120 MHz 31.680 MHz 200.000 kHz 6.50665 GHz -64.60 dBm -46.60 dB -6.64 dB
31.680 MHz 50,000 MHz 200.000 kHz 6.52415 GHz -54.06 dBm -46.06 dB -6.06 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Antl_6475_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm Offset 16.34 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
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60 dBm
A
-70 dBm
-80 dBm
CF 6.475 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.91 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.680 MHz 200,000 kHz 6.43210 GHz -64.24 dBm -46.33 dB -6.33 dB
-31.680 MHz -21.120 MHz | 200,000 kHz 6.44332 GHz -64.85 dBm -46.93 dB -6.94 dB
-21.120 MHz -11.560 MHz 200,000 kHz 6.46338 GHz -54.79 dBm -36.88 dB -16.83 dB
-11.560 MHz -10.560 MHz 200,000 kHz 6.46345 GHz -55.00 dBm -37.08 dB -17.38 dB
10.560 MHz 11.560 MHz = 200.000 kHz 6.48656 GHz -64.79 dBm -46.88 dB -26.98 dB
11.560 MHz 21,120 MHz | 200.000 kHz 6.49601 GHz -64.59 dBm -46.68 dB -18.77 db
21.120 MHz 31,680 MHz | 200.000 kHz 6.50666 GHz -64.69 dBm -46.78 dB -6.81dB
31.680 MHz 50,000 MHz = 200,000 kHz 6.52447 GHz -64.31 dém -46.40 dB -6.40 dB

G e

11AX20MIMO_Antl_6475_106Tone_RUS53

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.34 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
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-80 dBm

CF 6.475 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -17.97 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50,000 MHz 31,680 MHz | 200.000 kHz 6.43756 GHz -64.14 dém -46.16 dB -6.16 dB
31,680 MHz 21,120 MHz | 200.000 kHz 6.44334 GHz -64.70 dém -46.73 dB -6.75 dB
21120 MHz 11,560 MHz | 200.000 kHz 6.46342 GHz -54.51 dBm -36.54 dB -16.52 dB
-11.560 MHz -10.560 MHz | 200.000 kHz 6.46345 GHz -54.53 dBm -36.56 dB -16.66 dB

10.560 MHz 11.560 MHz | 200.000 kHz 6.48656 GHz -64.57 dBm -46.60 dB -26.70 dB
11.560 MHz 21,120 MHz 200.000 kHz 6.49594 GHz -64.70 dBm -46.72 dB -18.87 dB
21,120 MHz 31.680 MHz 200.000 kHz 6.50665 GHz -654.86 dBm -46.89 dB -6.93 dB
31.680 MHz 50,000 MHz 200.000 kHz 6.50821 GHz -54.27 dBm -46.30 dB -6.30 db
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11AX20MIMO_Ant0_6515_26Tone_RUS8

Spectrum
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Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.30 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW Frequency | PowerAbs | PowerRel |

-50.000 MHz -31.200 MHz 200,000 kHz 6.48374 GHz -64.32 dBm -47.02 dB 7.
-31.200 MHz -20,800 MHz 200,000 kHz 6.48406 GHz -64.66 dBm -47.36 dB 7.
-20,800 MHz -11.400 MHz | 200,000 kHz 6.49444 GHz -64.44 dBm -47.14 dB .
-11.400 MHz -10.400 MHz 200,000 kHz 6.50361 GHz -64.55 dBm -47.26 dB .
10.400 MHz 11.400 MHz | 200.000 kHz 6.52640 GHz -53.82 dBm -36.52 dB [
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.52649 GHz -53.40 dBm -36.10 dB |
20.800 MHz 31,200 MHz = 200,000 kHz 6.54612 GHz -64.57 dém -47.27 dB -
31.200 MHz 50,000 MHz = 200,000 kHz 6.56498 GHz -64.09 dém -46.79 dB :
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Spectrum

Ref Level 10.00 dBm Offset 16.39 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS
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CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.46687 GHz -64.26 dBm -47.08 dB -7.08 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.48385 GHz -64.86 dBm -47.68 dB -7.73dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.49422 GHz -64.82 dBm -47.64 dB -19.65 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.50361 GHz -64.37 dBm -47.19 dB -27.29 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.52640 GHz -53.34 dBm -36.16 dB -16.26 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.52642 GHz -53.02 dBm -35.84 dB -15.82 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.54607 GHz -64.57 dBm -47.38 dB -7.54 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.56199 GHz -63.68 dBm -46.70 dB -6.70 dB
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s=amranas. FCC RF Test Report

Report No. : FR310533E

11AX20MIMO_Ant0_6515_106Tone_RUS54

Count 100/100

Spectrum

=

Ref Level 10.00 dém  Offset 16.39 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -17.06 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50,000 MHz -31.200 MHz _ 200.000 kHz 6.46962 GHz -64.05 deém -46.98 dB 6.
31,200 MHz 20,800 MHz | 200.000 kHz 6.48403 GHz -64.37 dém -47.31 dB 7.
20,800 MHz -11,400 MHz | 200.000 kHz 6.50360 GHz -52.687 dBm -35.81 dB .
-11.400 MHz -10.400 MHz | 200.000 kHz 6.50361 GHz -53.20 dBm -36.14 dB .
10.400 MHz 11.400 MHz | 200.000 kHz 6.52640 GHz -63.83 dBm -46.77 dB E
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.53580 GHz -64.64 dBm -47.58 dB E
20.800 MHz 31,200 MHz = 200,000 kHz 6.54615 GHz -64.46 dBm -47.40 dB E
31.200 MHz 50,000 MHz = 200,000 kHz 6.56223 GHz -63.97 dém -46.91 dB K

11AX20MIMO_Antl_6515_26Tone_RUS8

Spectrum

Count 100/100

Ref Level 10.00 dém  Offset 16.31 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBrm

-70 dBm

-80 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -18.24 dBm

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31,080 MHz | 200.000 kHz 6.47205 GHz -64.30 dém -46.05 dB -6.05 dB
31,080 MHz -20.720 MHz | 200.000 kHz 6.48400 GHz -64.96 dBm -46.72 dB -6.81 dB
-20.720 MHz 11,360 MHz | 200.000 kHz 6.49442 GHz -64.78 dBm -46.54 dB -18.66 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.50365 GHz -64.91 dBm -46.67 dB -26.77 dB
10.360 MHz 11.360 MHz | 200.000 kHz 6.52636 GHz -54.45 dBm -36.21 dB -16.31 dB
11.360 MHz 20.720 MHz 200.000 kHz 6.52649 GHz -54.28 dBm -36.04 db -15.94 dB
20,720 MHz 31.080 MHz 200.000 kHz 6.54600 GHz -64.67 dBm -46.43 dB -6.53 dB
31.080 MHz 50,000 MHz 200.000 kHz 6.56097 GHz -54.09 dBm -45.85 dB -5.85 db
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SPORTON LAB.

FCC RF Test Report

Report No.

11AX20MIMO_Antl_6515_52Tone_RU40

Spectrum

=

Ref Level 10.00 dBm Offset 16.31 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf==28:

-10 dBém

-20 dBm f J T

-30 dBm 1 T

-40 dBm = LN

-50 dBm \

60 dBm .

-70 dBm

-80 dBm

CF 6.515 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.34 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |

-50.000 MHz -31.080 MHz 200,000 kHz 6.46902 GHz -64.35 dBm -46.02 dB -6.02 dB
-31.080 MHz -20.720 MHz | 200,000 kHz 6.48393 GHz -64.93 dBm -46.59 dB -6.60 dB
-20.720 MHz -11.360 MHz 200,000 kHz 6.49428 GHz -64.72 dBm -46.38 dB -18.39 dB
-11.360 MHz -10.360 MHz 200,000 kHz 6.50365 GHz -64.96 dBm -46.63 dB -26.73 dB
10.360 MHz 11.360 MHz = 200.000 kHz 6.52634 GHz -54.03 dBm -35.69dB -16.19 dB
11.360 MHz 20.720 MHz | 200.000 kHz 6.52640 GHz -54.12 dBm -35.78 dB -15.75 dB
20.720 MHz 31,080 MHz = 200.000 kHz 6.54608 GHz -64.54 dgm -46.21 dB -6.21 dB
31.080 MHz 50,000 MHz = 200,000 kHz 6.56351 GHz -64.14 dBm -45.80 dB -5.80 dB

G e

11AX20MIMO_Antl1_6515_106Tone_RUS54

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.31 d8

Mode Sweep

@ 1Rm View

Limit ¢heck PABS
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBrm /

-70 dBm

-80 dBm

CF 6.515 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.08 dBm
Range Low |

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31,080 MHz | 200.000 kHz 6.47053 GHz -64.34 dém -46.25 dB -6.25 dB
31,080 MHz -20.720 MHz | 200.000 kHz 6.48399 GHz -64.91 dem -46.92 dB -6.90 dB
-20.720 MHz 11,360 MHz | 200.000 kHz 6.50364 GHz -53.17 dBm -35.09 dB -15.08 dB
-11.360 MHz -10.360 MHz | 200.000 kHz 6.50365 GHz -53.24 dBm -35.16 dB -15.26 dB
10.360 MHz 11.360 MHz | 200.000 kHz 6.52636 GHz -64.26 dBm -46.18 dB -26.28 dB
11.360 MHz 20.720 MHz 200.000 kHz 6.53554 GHz -64.42 dBm -46.34 db -18.48 dB
20,720 MHz 31.080 MHz 200.000 kHz 6.54600 GHz -654.74 dBm -46.66 dB -6.76 dB
31.080 MHz 50,000 MHz 200.000 kHz 6.55824 GHz -54.27 dBm -46.18 dB -6.18 db
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SPORTON LAB.
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Report No.

FR310533E

11AX20MIMO_Ant0_6535_26Tone_RUO

Spectrum

Count 100/100

=

Ref Level 10.00 dBm

Offset

16.57 dB

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -17.50 dBm

|  raw |

Standard: None

RBW 200.000 kHz

Range Up Frequency | Power Abs | PowerRel | Alimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.50009 GHz -64.04 dBm -46.54 dB -6.54 dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.50385 GHz -64.35 dBm -46.85 dB -7.11dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.52353 GHz -53.43 dBm -35.94 dB -15.92 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.52355 GHz -53.73 dBm -36.24 d -16.54 dB
10.460 MHz 11.460 MHz = 200.000 kHz 6.54645 GHz -64.29 dBm -46.80 dB -26.90 dB
11.460 MHz 20,920 MHz | 200.000 kHz 6.55591 GHz -64.43 dBm -46.93 dB -18.94 dB
20.920 MHz 31,380 MHz = 200,000 kHz 6.56637 GHz -64.22 dgm -46.73 dB -6.73 dB
31.380 MHz 50,000 MHz = 200,000 kHz 6.57406 GHz -63.62 dBm -46.13 dB -6.13 dB

G e

11AX20MIMO_Ant0_6535_52Tone_RU37

Spectrum
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm f l -
-30 dBm 1
-40 dBm
-50 dBm /
-60 dBm /
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.55 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.380 MHz 200,000 kHz 6.49960 GHz -64.16 dBm -46.61 dB -6.61dB
-31.380 MHz -20,920 MHz 200,000 kHz 6.50365 GHz -64.46 dBm -46.90 dB -6.93 dB
-20,920 MHz -11.460 MHz 200,000 kHz 6.52349 GHz -53.71 dBm -36.15 dB -16.12 dB
-11.460 MHz -10.460 MHz 200,000 kHz 6.52355 GHz -54.41 dBm -36.86 dB -16.96 dB
10.460 MHz 11.460 MHz | 200.000 kHz 6.54645 GHz -64.27 dBm -46.72 dB -26.82 dB
11.460 MHz 20.920 MHz 200.000 kHz 6.55574 GHz -64.23 dBm -46.68 dB -18.83 dB
20.920 MHz 31.380 MHz 200,000 kHz 6.56632 GHz -64.34 dBm -46.78 dB -6.85 dB
31.380 MHz 50.000 MHz 200,000 kHz 6.57974 GHz -63.63 dBm -46.08 db -6.08 dB
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s=amranas. FCC RF Test Report Report No. : FR310533E

11AX20MIMO_Ant0_6535_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm ; \ n
-30 dBm /f L
-40 dBm
-50 dBm /
-60 dBm #
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.18 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.380 MHz 200,000 kHz 6.49093 GHz -64.16 dBm -46.97 dB .
-31.380 MHz -20,920 MHz 200,000 kHz 6.50366 GHz -64.62 dBm -47.44 dB 7.
-20,920 MHz -11.460 MHz 200,000 kHz 6.52352 GHz -52.47 dBm -35.20 dB .
-11.460 MHz -10.460 MHz 200,000 kHz 6.52355 GHz -53.35 dBm -36.16 dB .
10.460 MHz 11.460 MHz = 200.000 kHz 6.54645 GHz -63.84 dBm -46.66 dB .
11.460 MHz 20,920 MHz | 200.000 kHz 6.55590 GHz -64.36 dBm -47.17 dB .
20.920 MHz 31,380 MHz = 200,000 kHz 6.56632 GHz -64.37 dém -47.19 dB .
31.380 MHz 50,000 MHz = 200,000 kHz 6.57071 GHz -63.65 dBm -46.47 dB E
I ) W

11AX20MIMO_Ant1l_6535_26Tone_RUO

Spectrum
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
20 dem f \ i
-30 dBm /ﬂl L L
-40 dBm
-50 dBm /
I
60 dBm —
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.81dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.48777 GHz -64.06 dBm -46.25 dB -6.25 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.50378 GHz -64.68 dBm -46.87 dB -6.91 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.52355 GHz -52.47 dBm -34.65 dB -14.63 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.52360 GHz -53.76 dBm -35.95 dB -16.25 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.54642 GHz -64.51 dBm -46.70 dB -26.80 dB
11.420 MHz 20.840 MHz 200.000 kHz 6.55574 GHz -64.27 dBm -46.46 dB -18.55 dB
20.840 MHz 31.260 MHz 200,000 kHz 6.56623 GHz -64.21 dBm -46.39 dB -6.43 dB
31.260 MHz 50.000 MHz 200,000 kHz 6.58425 GHz -63.61 dBm -45.79 db -5.79 db

il J Gy
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Antl_6535_52Tone_RU37

Spectrum o
Ref Level 10.00 dBm Offset 16.49 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm £ -
] i \
-30 dBm /J‘ L
40 dBm oo
-50 dBm /
- .
60 dBm —
-70 dBm
-80 dBm
CF 6.535 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.85dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.48559 GHz -64.01 dBm -46.15 dB -6.15 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.50390 GHz -64.51 dBm -46.66 dB -6.85 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.52358 GHz -53.65 dBm -35.80 dB -15.79 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.52358 GHz -53.70 dBm -35.85 dB -15.95 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.54642 GHz -64.41 dBm -46.56 dB -26.66 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.55578 GHz -64.36 dBm -46.50 dB -18.56 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.56625 GHz -64.40 dBm -46.55 dB -6.57 db
31.260 MHz 50,000 MHz = 200,000 kHz 6.58207 GHz -63.64 dBm -45.79 dB -5.79 dB

Gl e

11AX20MIMO_Antl1_6535_106Tone_RUS53

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.49 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.535 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -17.66 dBm

Standard: None

RBW 200.000 kHz

Range Up | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz -31.260 MHz _ 200.000 kHz 6.48820 GHz -64.18 dém -46.52 dB -6.52 dB
-31.260 MHz 20,840 MHz | 200.000 kHz 6.50377 GHz -64.55 dem -46.99 dB -6.91 dB
20,840 MHz -11.420MHz | 200.000 kHz 6.52355 GHz -53.05 dBm -35.39 dB -15.36 dB
-11.420 MHz -10.420 MHz | 200.000 kHz 6.52358 GHz -53.26 dBm -35.60 dB -15.70 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.54642 GHz -64.33 dBm -46.67 dB -26.77 dB
11.420 MHz 20,540 MHz 200.000 kHz 6.55582 GHz -64.58 dBm -46.92 db -18.93 dB
20,840 MHz 31.260 MHz 200.000 kHz 6.56619 GHz -654.28 dBm -46.62 dB -6.70 dB
31.260 MHz 50,000 MHz 200.000 kHz 6.58216 GHz -63.76 dBm -46.10 dB -6.10 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6695_26Tone_RUO

Spectrum

=

Count 100/100

Ref Level 10.00 dBm

Offset 16.52 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -16.99 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.65106 GHz -63.65 dém -46.67 dB 6.
-31.440 MHz 20,960 MHz | 200.000 kHz 6.66359 GHz -64.20 dem -47.22 dB 7.
-20.960 MHz -11.480 MHz | 200.000 kHz 6.68352 GHz -53.20 dBm -36.21 dB :
-11.480 MHz -10.480 MHz | 200.000 kHz 6.68353 GHz -53.55 dBm -36.61 dB .
10.480 MHz 11.480 MHz = 200.000 kHz 6.70648 GHz -64.23 dBm -47.25dB .
11.480 MHz 20.960 MHz | 200.000 kHz 6.71579 GHz -64.15 dam -47.16 dB .
20.960 MHz 31,440 MHz | 200,000 kHz 6.72643 GHz -64.07 dém -47.08 dB .
31.440 MHz 50,000 MHz = 200,000 kHz 6.74467 GHz -63.41 dBm -46.42 dB .

11AX20MIMO_Ant0_6695_52Tone_RU37

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.52 d&

Mode Sweep

@ 1Rm View

Limit
0 dBf==28:

heck PABS

-10 dBm

-20 dBm a

-30 dBm

-40 dBm

-50 dBm

-60 dBm /

-70 dBm

-80 dBm

CF 6.695 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -17.07 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.65964 GHz -63.80 deém -46.73 dB 6.73dB
-31.440 MHz 20,960 MHz | 200.000 kHz 6.66362 GHz -64.40 dem -47.33 dB -7.39 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.68346 GHz -53.27 dBm -36.21 dB -16.15 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.68353 GHz -53.79 dBm -36.72 dB -16.82 dB

10.480 MHz 11.480 MHz | 200.000 kHz 6.70648 GHz -64.26 dBm -47.19 dB -27.29 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.71591 GHz -64.00 dBm -46.93 dB -18.98 dB
20,960 MHz 31.440 MHz 200.000 kHz 6.72633 GHz -654.06 dBm -46.99 dB -7.12 dB
31.440 MHz 50,000 MHz 200.000 kHz 6.73620 GHz -63.50 dBm -46.43 db -6.43 db
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s=amranas. FCC RF Test Report

Report No. : FR310533E

11AX20MIMO_Ant0_6695_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm Offset 16.52 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm - ‘ -
-30 dBm : i
-40 dBm = L-
] ~L
-50 dBm — / <=
-60 dBm —
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.440 MHz 200,000 kHz 6.65640 GHz -63.75 dBm -46.81 dB 6.
-31.440 MHz -20.960 MHz 200,000 kHz 6.66369 GHz -64.33 dBm -47.39 dB 7.
-20.960 MHz -11.480 MHz 200,000 kHz 6.68343 GHz -52.79 dBm -35.85 dB .
-11.480 MHz -10.480 MHz 200,000 kHz 6.68354 GHz -53.25 dBm -36.32 dB K
10.480 MHz 11.480 MHz = 200.000 kHz 6.70648 GHz -63.94 dBm -47.00 dB .
11.480 MHz 20.960 MHz | 200.000 kHz 6.71591 GHz -64.29 dBm -47.35dB .
20.960 MHz 31,440 MHz | 200,000 kHz 6.72642 GHz -64.35 dém -47.41 dB E
31.440 MHz 50,000 MHz = 200,000 kHz 6.74094 GHz -53.54 dém -46.60 dB L
I ) [T

11AX20MIMO_Antl_6695_26Tone_RUO

Spectrum
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm f 1 -
-30 dBm J l ‘\\
-40 dBm "
-50 dBm /
-60 dBm /
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.320 MHz 200,000 kHz 6.65285 GHz -63.89 dBm -46.24 dB -6.24 dB
-31.320 MHz -20,880 MHz | 200,000 kHz 6.66376 GHz -64.22 dBm -46.57 dB -6.65 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 6.68344 GHz -53.46 dBm -35.81dB -15.70 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 6.68357 GHz -53.75 dBm -36.00 dB -16.19 dB
10.440 MHz 11.440 MHz | 200.000 kHz 6.70644 GHz -64.59 dBm -46.93 dB -27.03 dB
11.440 MHz 20.880 MHz 200.000 kHz 6.71582 GHz -64.45 dBm -46.80 dB -18.85 dB
20.880 MHz 31.320 MHz 200,000 kHz 6.72611 GHz -64.19 dBm -46.54 db -6.78 dB
31.320 MHz 50.000 MHz 200,000 kHz 6.74176 GHz -63.52 dBm -45.87 db -5.87 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Antl_6695_52Tone_RU37

Spectrum

=

Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit Gheck PAES

0 dBf==28:

-10 dBém

-20 dBm {' i %

-30 dBm /I l ‘\\

-40 dBm i it

-50 dBm - / =~

-60 dBm / —

-70 dBm

-80 dBm

CF 6.695 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.41dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.320 MHz 200,000 kHz 6.65984 GHz -63.76 dBm -46.35 dB -6.35 dB
-31.320 MHz -20,880 MHz | 200,000 kHz 6.66383 GHz -64.29 dBm -46.88 dB -7.04 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 6.68354 GHz -53.59 dBm -36.18 dB -16.16 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 6.68357 GHz -53.90 dBm -36.49 dB -16.58 dB
10.440 MHz 11.440 MHz | 200.000 kHz 6.70644 GHz -64.50 dBm -47.09 dB -27.19 dB
11.440 MHz 20.880 MHz = 200.000 kHz 6.71585 GHz -64.22 dBm -46.81 dB -18.84 db
20.880 MHz 31,320 MHz | 200,000 kHz 6.72619 GHz -64.02 dém -46.61 dB -6.77 dB
31.320 MHz 50,000 MHz = 200,000 kHz 6.74062 GHz -63.69 dBm -46.28 dB -6.28 dB

Wi e

11AX20MIMO_Antl1_6695_106Tone_RUS53

Spectrum
Ref Level 10.00 dBm Offset 16.41 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém
-20 dBm f \ f
-30 dBm L
-40 dBm
- "~
-50 dBm
1 / ~.
-60 dBm /
-70 dBm
-80 dBm
CF 6.695 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.320 MHz 200,000 kHz 6.64878 GHz -63.78 dBm -46.19 dB -6.19 dB
-31.320 MHz -20,880 MHz | 200,000 kHz 6.66378 GHz -64.37 dBm -46.78 dB -6.90 dB
-20,880 MHz -11.440 MHz | 200,000 kHz 6.68352 GHz -52.83 dBm -35.23 dB -15.19 dB
-11.440 MHz -10.440 MHz | 200,000 kHz 6.68357 GHz -53.14 dBm -35.55 dB -15.65 dB
10.440 MHz 11.440 MHz | 200.000 kHz 6.70644 GHz -64.19 dBm -46.60 dB -26.70 dB
11.440 MHz 20.880 MHz 200.000 kHz 6.71578 GHz -64.25 dBm -46.66 dB -18.75 dB
20.880 MHz 31.320 MHz 200,000 kHz 6.72611 GHz -64.09 dBm -46.50 dB -6.74 dB
31.320 MHz 50.000 MHz 200,000 kHz 6.74141 GHz -63.60 dBm -46.00 db -6.00 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6855_26Tone_RUS

Spectrum

=

Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm : r .

-30 dBm /{ L

-40 dBm b1

-50 dBm \

-60 dBm N

-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -16.35dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |

-50.000 MHz -31.440 MHz 200,000 kHz 6.80595 GHz -63.51 dBm -47.15 dB 7.
-31.440 MHz -20.960 MHz 200,000 kHz 6.82360 GHz -63.95 dBm -47.60 dB 7.
-20.960 MHz -11.480 MHz 200,000 kHz 6.83407 GHz -63.99 dBm -47.64 dB K
-11.480 MHz -10.480 MHz 200,000 kHz 6.84353 GHz -63.89 dBm -47.54 d K
10.480 MHz 11.480 MHz = 200.000 kHz 6.86647 GHz -53.45 dBm -37.10 dB 4
11.480 MHz 20.960 MHz | 200.000 kHz 6.86649 GHz -53.21 dBm -36.85dB E
20.960 MHz 31,440 MHz | 200,000 kHz 6.88643 GHz -63.70 dém -47.35 dB :
31.440 MHz 50,000 MHz = 200,000 kHz 6.80840 GHz -62.96 dBm -46.61 dB L

11AX20MIMO_Ant0_6855_52Tone_RU40

Spectrum

Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf=26

-10 dBém

-20 dBm : i :

-30 dBm /{ L

-40 dBm

-50 dBm

\ -~

-60 dBm N

-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -16.48 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.440 MHz 200,000 kHz 6.82011 GHz -63.38 dBm -46.91 dB -6.91dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.82357 GHz -64.15 dBm -47.68 dB -7.68 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.83408 GHz -64.10 dBm -47.63 dB -19.66 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.84353 GHz -63.87 dBm -47.40 dB -27.50 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.86648 GHz -53.19 dBm -36.72 dB -16.82 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.86657 GHz -52.89 dBm -36.42 dB -16.34 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.88635 GHz -63.80 dBm -47.32 dB -7.43 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.90028 GHz -63.12 dBm -46.64 db -6.64 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310533E

11AX20MIMO_Ant0_6855_106Tone_RU54

Spectrum o
Ref Level 10.00 dBm Offset 16.53 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f Jr
-30 dBm /j L
-40 dBm
-50 dBm \
-60 dBm N
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.440 MHz 200,000 kHz 6.81727 GHz -63.47 dBm -46.72 dB 6.
-31.440 MHz -20.960 MHz 200,000 kHz 6.82359 GHz -63.94 dBm -47.19 dB 7.
-20.960 MHz -11.480 MHz 200,000 kHz 6.83417 GHz -63.95 dBm -47.20 dB .
-11.480 MHz -10.480 MHz 200,000 kHz 6.84353 GHz -63.47 dBm -46.72 dB E
10.480 MHz 11.480 MHz = 200.000 kHz 6.86648 GHz -52.94 dBm -36.19dB .
11.480 MHz 20.960 MHz | 200.000 kHz 6.86649 GHz -52.28 dBm -35.53dB E
20.960 MHz 31,440 MHz | 200,000 kHz 6.88644 GHz -63.75 dém -47.00 dB A
31.440 MHz 50,000 MHz = 200,000 kHz 6.80531 GHz -62.86 dBm -46.11 dB .

11AX20MIMO_Ant1_6855_26Tone_RUS8

Spectrum

JL

Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf==28:

-10 dBém

-20 dBm f f i

-30 dBm - 1 -

-40 dBm -

-50 dBm \

60 dBm N

-70 dBm

-80 dBm

CF 6.855 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.94 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |

-50.000 MHz -31.200 MHz 200,000 kHz 6.81173 GHz -63.63 dBm -45.60 dB -5.69 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.82394 GHz -64.09 dBm -46.15 dB -6.31dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.83428 GHz -64.00 dBm -46.07 dB -18.13 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.84361 GHz -64.18 dBm -46.25 dB -26.35 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.86640 GHz -54.55 dBm -36.61 dB -16.71 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.86641 GHz -54.35 dBm -36.41 dB -16.40 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.88611 GHz -63.54 dBm -45.60 dB -5.71 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.90404 GHz -63.11 dBm -45.18 db -5.18 dB
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Antl_6855_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
I [
-30 dBm i t
-40 dBm = b
-50 dBm \
60 dBm \
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.200 MHz 200,000 kHz 6.81777 GHz -63.58 dBm -45.68 dB 5.
-31.200 MHz -20,800 MHz 200,000 kHz 6.82386 GHz -63.98 dBm -46.08 dB 6.
-20,800 MHz -11.400 MHz | 200,000 kHz 6.83426 GHz -64.14 dBm -46.24 dB .
-11.400 MHz -10.400 MHz 200,000 kHz 6.84361 GHz -64.27 dBm -46.38 dB R
10.400 MHz 11.400 MHz | 200.000 kHz 6.86640 GHz -54.00 dBm -36.10 dB .
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.86644 GHz -53.53 dBm -35.63dB E
20.800 MHz 31,200 MHz = 200,000 kHz 6.88612 GHz -63.65 dém -45.75 dB E
31.200 MHz 50,000 MHz = 200,000 kHz 6.80753 GHz -63.00 dBm -45.11 dB .

11AX20MIMO_Antl1_6855_106Tone_RUS54

Spectrum
Ref Level 10.00 dBm Offset 16.45 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f J i
-30 dBm - -
-40 dBm -
-50 dBm \
-0 dBm —
-70 dBm
-80 dBm
CF 6.855 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.93 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.81181 GHz -63.54 dBm -45.61 dB 5.61dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.82390 GHz -63.92 dBm -45.98 dB -6.10 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.83427 GHz -63.85 dBm -45.92 d -17.98 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.84361 GHz -63.81 dBm -45.88 dB -25.98 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.86640 GHz -53.66 dBm -35.73 dB -15.83 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.86644 GHz -53.08 dBm -35.14 dB -15.11 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.88614 GHz -63.77 dBm -45.84 db -5.92 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.89822 GHz -62.60 dBm -44.87 db -4.87 db
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SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6875_26Tone_RUS8

Spectrum o
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf=26
-10 dBém
-20 dBm £ +
| f \
-30 dBm + j L
40 dem = bt
-50 dBm \
-60 dBm N
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.23 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.84277 GHz -63.69 dBm -46.46 dB -6.46 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.84382 GHz -64.08 dBm -46.84 dB -6.87 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.85440 GHz -63.79 dBm -46.55 dB -18.72 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.86361 GHz -63.84 dBm -46.61 dB -26.71 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.88638 GHz -53.37 dBm -36.13dB -16.63 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.88643 GHz -53.49 dBm -36.26 dB -16.24 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.90610 GHz -63.45 dém -46.22 dB -6.34 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.92401 GHz -63.01 dém -45.77 dB -5.77 dB

Gl e

11AX20MIMO_Ant0_6875_52Tone_RU40

Spectrum
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f r -
-30 dBm + \\
-40 dBm -
-50 dBm = \ =
-60 dBm ,
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.37 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.83247 GHz -63.61 dBm -46.24 dB -6.24 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.84387 GHz -64.28 dBm -46.91 dB -6.98 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.85428 GHz -64.04 dBm -46.67 dB -18.74 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.86361 GHz -63.93 dBm -46.56 dB -26.66 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.88638 GHz -53.22 dBm -35.85 dB -16.35 dB
11.400 MHz 20.800 MHz 200.000 kHz 6.88640 GHz -52.86 dBm -35.49 dB -15.49 dB
20.800 MHz 31.200 MHz 200,000 kHz 6.90618 GHz -63.17 dm -45.80 dB -5.83 dB
31.200 MHz 50.000 MHz 200,000 kHz 6.92258 GHz -62.95 dBm -45.58 db -5.58 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FR310533E

11AX20MIMO_Ant0_6875_106Tone_RUS54

Spectrum o
Ref Level 10.00 dBm Offset 16.47 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm |
f ] !
-30 dBm + L_
-40 dBm |
-50 dBm » \ ]
-60 dBm L
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.27 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 6.82811 GHz -63.64 dBm -46.37 dB -6.37 dB
-31.200 MHz -20,800 MHz 200,000 kHz 6.84387 GHz -64.28 dBm -47.01dB -7.10 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 6.85448 GHz -63.79 dBm -46.52 d -18.75 dB
-11.400 MHz -10.400 MHz 200,000 kHz 6.86361 GHz -63.27 dBm -46.00 dB -26.10 dB
10.400 MHz 11.400 MHz | 200.000 kHz 6.88640 GHz -53.00 dBm -35.73dB -15.83 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 6.88645 GHz -52.60 dBm -35.33dB -15.20 dB
20.800 MHz 31,200 MHz = 200,000 kHz 6.90619 GHz -63.54 dém -46.27 dB -6.20 dB
31.200 MHz 50,000 MHz = 200,000 kHz 6.91559 GHz -62.80 dBm -45.54 dB -5.54 dB

Gl e

11AX20MIMO_Antl_6875_26Tone_RUS8

Spectrum

Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf==28:

-10 dBém

-20 dBm f ’ -

-30 dBm J J ‘L

-40 dBm t

-50 dBm \

=60 dET ,.

-70 dBm

-80 dBm

CF 6.875 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.78 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.,500 MHz 200,000 kHz 6.84000 GHz -63.71 dBm -44.93 dB -4.93 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.84357 GHz -64.24 dBm -45.46 dB -5.55 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.85407 GHz -64.05 dBm -45.27 dB -17.33dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.86350 GHz -64.25 dBm -45.47 dB -25.57 dB
10.500 MHz 11.500 MHz | 200.000 kHz 6.88650 GHz -55.47 dBm -36.70 dB -16.80 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.88653 GHz -54.90 dBm -36.12 dB -16.10 dB
21.000 MHz 31.500 MHz 200,000 kHz 6.90641 GHz -63.64 dBm -44.86 dB -4.96 dB
31.500 MHz 50.000 MHz 200,000 kHz 6.91369 GHz -63.11 dBm -44.33 dB -4.33 db
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s=amranas. FCC RF Test Report Report No. : FR310533E

11AX20MIMO_Antl_6875_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm
I J 1
-30 dBm J ‘l ‘\L
-40 dBm "
-50 dBm
L~ \ ~
=60 dET —
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.92 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.82554 GHz -63.78 dBm -44.86 dB -4.86 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.84352 GHz -64.29 dBm -45.37 dB -5.39 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.85403 GHz -64.30 dBm -45.38 dB -17.41dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.86352 GHz -64.21 dBm -45.20 dB -25.50 dB
10.500 MHz 11.500 MHz = 200.000 kHz 6.88649 GHz -55.15 d&m -36.23dB -16.53 dB
11.500 MHz 21,000 MHz | 200.000 kHz 6.88654 GHz -54.93 dBm -36.01dB -15.98 dB
21.000 MHz 31,500 MHz = 200,000 kHz 6.90645 GHz -63.72 dém -44.80 dB -4.85 dB
31.500 MHz 50,000 MHz = 200,000 kHz 6.90990 GHz -63.14 dém -44.22 dB -4.22 dB

il J [T

11AX20MIMO_Antl1_6875_106Tone_RUS54

Spectrum
Ref Level 10.00 dBm Offset 16.30 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm ] J -
}
30 dBm f T
-40 dBm =
50 dBm = [
// \ —
RalUN=120) S
-70 dBm
-80 dBm
CF 6.875 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.45dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.,500 MHz 200,000 kHz 6.83561 GHz -63.84 dBm -45.39 dB -5.39 dB
-31.500 MHz -21.000 MHz 200,000 kHz 6.84365 GHz -64.24 dBm -45.79 dB -5.96 dB
-21.000 MHz -11.500 MHz | 200,000 kHz 6.85405 GHz -64.18 dBm -45.74 dB -17.77 dB
-11.500 MHz -10.500 MHz 200,000 kHz 6.86350 GHz -64.11 dBm -45.66 dB -25.76 dB
10.500 MHz 11.500 MHz | 200.000 kHz 6.88650 GHz -54.66 dBm -36.21 dB -16.31 dB
11.500 MHz 21.000 MHz 200.000 kHz 6.88654 GHz -54.05 dBm -35.60 dB -15.57 dB
21.000 MHz 31.500 MHz 200,000 kHz 6.90646 GHz -63.72 dBm -45.28 db -5.33 dB
31.500 MHz 50.000 MHz 200,000 kHz 6.91043 GHz -63.12 dBm -44.67 db -4.67 db
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11AX20MIMO_Ant0_6895_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
1 1
20 dBm f \ L
-30 dBm J L-
-40 dBm
T T
-50 dBm - / ~
-60 dBm /
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.86161 GHz -63.53 dBm -46.41 dB -6.41 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.86374 GHz -63.85 dBm -46.73 dB -6.74 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.88357 GHz -52.81 dBm -35.68 dB -15.67 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.88360 GHz -53.06 dBm -35.94 dB -16.24 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.90641 GHz -63.41 dBm -46.29 dB -26.39 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.91580 GHz -63.29 dam -46.16 dB -18.20 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.92624 GHz -63.43 dém -46.31 dB -6.34 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.93464 GHz -62.84 dBm -45.71 dB -5.71 dB

il J [T

11AX20MIMO_Ant0_6895_52Tone_RU37

Spectrum
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm J' l L
-30 dBm J L-
-40 dBm
T T
-50 dBm - / ~
-60 dBm /
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.12 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.86257 GHz -63.43 dBm -46.31 dB -6.31dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.86379 GHz -63.97 dBm -46.85 dB -6.90 dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.88353 GHz -52.41 dBm -35.20 dB -15.24 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.88359 GHz -53.52 dBm -36.40 dB -16.50 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.90640 GHz -63.10 dBm -45.98 dB -26.28 dB
11.420 MHz 20.840 MHz 200.000 kHz 6.91578 GHz -63.37 dBm -46.25 dB -18.30 dB
20.840 MHz 31.260 MHz 200,000 kHz 6.92615 GHz -63.17 dm -46.05 db -6.17 dB
31.260 MHz 50.000 MHz 200,000 kHz 6.94472 GHz -62.96 dBm -45.84 db -5.94 db

il J Gy

Sporton International Inc. (Kunshan) Page Number 1 A3-75 of 83
TEL : +86-512-57900158
FAX : +86-512-57900958



SPORTON LAB.

FCC RF Test Report

Report No.

FR310533E

11AX20MIMO_Ant0_6895_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm Offset 16.57 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dem f & .
-30 dBm /f L
-40 dBm
-50 dBm /
-60 dBm —
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.02 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.260 MHz 200,000 kHz 6.85454 GHz -63.25 dBm -46.23 dB -6.23 dB
-31.260 MHz -20,840 MHz | 200,000 kHz 6.86392 GHz -63.83 dBm -46.81 dB -7.01dB
-20,840 MHz -11.420 MHz | 200,000 kHz 6.88348 GHz -52.78 dBm -35.75 dB -15.66 dB
-11.420 MHz -10.420 MHz | 200,000 kHz 6.88359 GHz -52.68 dBm -35.66 dB -15.76 dB
10.420 MHz 11.420 MHz | 200.000 kHz 6.90641 GHz -62.85 dBm -45.83 dB -25.93 dB
11.420 MHz 20.840 MHz | 200.000 kHz 6.91569 GHz -63.23 dBm -46.31 dB -18.43 dB
20.840 MHz 31,260 MHz = 200,000 kHz 6.92626 GHz -63.65 dém -46.62 dB -6.63 dB
31.260 MHz 50,000 MHz = 200,000 kHz 6.93345 GHz -62.85 dém -45.83 dB -5.83 dB

Wi e

11AX20MIMO_Ant1_6895_26Tone_RUO

Spectrum
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f \ -
-30 dBm f l T
-40 dBm — = LS.
-50 dBm ;
| /
60 dBm —
-70 dBm
-80 dBm
CF 6.895 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.14 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.84954 GHz -63.38 dBm -45.23 dB 5,23 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.86360 GHz -64.26 dBm -46.12 dB -6.16 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.88347 GHz -54.34 dBm -36.20 dB -16.15 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.88354 GHz -54.22 dBm -36.07 dB -16.37 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.90648 GHz -63.83 dBm -45.68 dB -25.78 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.91596 GHz -63.61 dBm -45.47 dB -17.47 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.92636 GHz -63.68 dBm -45.54 db -5.62 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.93074 GHz -63.13 dBm -44.98 db -4.98 db
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Report No. : FR310533E

11AX20MIMO_Antl_6895_52Tone_RU37

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dém  Offset 16.37 d8

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBrm

-70 dBm

-80 dBm

CF 6.895 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -18.21 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.85700 GHz -63.64 dém -45.43 dB 5.
-31.440 MHz 20,960 MHz | 200.000 kHz 6.86374 GHz -64.05 dem -45.83 dB -6.
-20.960 MHz -11.480 MHz | 200.000 kHz 6.88348 GHz -54.21 dBm -35.99 dB .
-11.480 MHz -10.480 MHz | 200.000 kHz 6.88353 GHz -54.72 dBm -36.50 dB .
10.480 MHz 11.480 MHz = 200.000 kHz 6.90648 GHz -63.76 dBm -45.55 dB [
11.480 MHz 20.960 MHz | 200.000 kHz 6.91596 GHz -63.75 dBm -45.54 dB E
20.960 MHz 31,440 MHz | 200,000 kHz 6.92631 GHz -63.64 dBm -45.43 dB :
31.440 MHz 50,000 MHz = 200,000 kHz 6.03283 GHz -63.20 dBm -44.99 dB X

11AX20MIMO_Ant1_6895_106Tone_RUS53

Spectrum

Count 100/100

Ref Level 10.00 dém  Offset 16.37 d8

Mode Sweep

[® 1Rm View
Limit ¢heck PAES

0 dBf==28:

-10 dBém

-20 dBm f ]| -

-30 dBm J L

-40 dBm

e

-50 dBm /

60 dBm —

-70 dBm

-80 dBm

CF 6.895 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.26 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -31.440 MHz 200,000 kHz 6.86296 GHz -63.69 dBm -45.43 dB -5.43 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.86357 GHz -64.07 dBm -45.81 dB -5.82 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.88349 GHz -53.77 dBm -35.51 dB -15.49 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.88353 GHz -54.11 dBm -35.86 dB -15.96 dB
10.480 MHz 11.480 MHz | 200.000 kHz 6.90648 GHz -63.40 dBm -45.14 dB -25.24 dB
11.480 MHz 20.960 MHz 200.000 kHz 6.91587 GHz -63.59 dBm -45.33 dB -17.41 dB
20.960 MHz 31.440 MHz 200,000 kHz 6.92633 GHz -63.56 dBm -45.30 dB -5.43 dB
31.440 MHz 50.000 MHz 200,000 kHz 6.94176 GHz -63.09 dBm -44.84 db -4.84 db
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11AX20MIMO_Ant0_6995_26Tone_RUO

Spectrum o
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
I 1
-20 dBm f \ +
-30 dBm L
-40 dBm
-50 dBm /
-60 dBm L
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.75dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.95315 GHz -62.27 dBm -45.52 dB -5.52 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.96375 GHz -62.76 dBm -46.00 dB -6.21dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.98350 GHz -52.52 dBm -35.76 dB -15.74 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.98353 GHz -53.48 dBm -36.72 dB -16.82 dB
10.480 MHz 11.480 MHz = 200.000 kHz 7.00648 GHz -65.18 dBm -48.42 dB -28.52 dB
11.480 MHz 20.960 MHz | 200.000 kHz 7.01593 GHz -65.07 dBm -48.32 dB -20.35 dB
20.960 MHz 31,440 MHz | 200,000 kHz 7.02625 GHz -65.09 dém -48.34 dB -8.55 dB
31.440 MHz 50,000 MHz = 200,000 kHz 7.03976 GHz -64.52 dBm -47.77 dB -7.77 dB

G e

11AX20MIMO_Ant0_6995_52Tone_RU37

Spectrum
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 l ~
!
-30 dBm i 1L
-40 dBm = |
-50 dBm /
-60 dBm r
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.90 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.95931 GHz -62.63 dBm -45.73 dB 5,73 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.96359 GHz -63.32 dBm -46.42 dB -6.45 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.98349 GHz -53.75 dBm -36.85 dB -16.82 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.98353 GHz -53.95 dBm -37.06 dB -17.16 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.00648 GHz -65.06 dBm -48.16 dB -28.26 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.01565 GHz -64.88 dBm -47.98 dB -20.25 dB
20.960 MHz 31.440 MHz 200,000 kHz 7.02642 GHz -65.03 dBm -48.13 dB -8.16 dB
31.440 MHz 50.000 MHz 200,000 kHz 7.02658 GHz -64.50 dBm -47.60 dB -7.60 dB
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SPORTON LAB.
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Report No.

FR310533E

11AX20MIMO_Ant0_6995_106Tone_RU53

Spectrum o
Ref Level 10.00 dBm Offset 16.82 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 +
-30 dBm /{ L]'\-
-40 dBm
-50 dBm /
-60 dBm A
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.95853 GHz -62.54 dBm -45.71dB 5.71dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.96357 GHz -63.20 dBm -46.37 dB -6.39 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.98347 GHz -52.82 dBm -35.99 dB -15.94 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.98353 GHz -53.12 dBm -36.20 dB -16.39 dB
10.480 MHz 11.480 MHz = 200.000 kHz 7.00648 GHz -65.05 dBm -48.22 dB -28.32 dB
11.480 MHz 20.960 MHz | 200.000 kHz 7.01584 GHz -64.87 dBm -48.05 dB -20.15 dB
20.960 MHz 31,440 MHz | 200,000 kHz 7.02642 GHz -65.00 dém -48.17 dB -8.19 dB
31.440 MHz 50,000 MHz = 200,000 kHz 7.04094 GHz -64.59 dBm -47.76 dB -7.76 dB

Gl e

11AX20MIMO_Antl_6995_26Tone_RUO

Spectrum

Count 100/100

Ref Level 10.00 dBm

Offset 16.79 d&

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 6.995 GHz

10001 pts

Span 100.0 MHz

Range Low |

Spectrum Emission Mask
Peak Power -17.49 dBm

Standard: None

RBW 200.000 kHz

Range Up RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 6.95653 GHz -62.77 dém -45.27 dB 5.27 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 6.96361 GHz -63.26 dém -45.77 dB -5.83 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 6.98346 GHz -53.99 dBm -36.50 dB -16.45 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 6.98353 GHz -53.94 dBm -36.45 dB -16.55 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.00648 GHz -65.19 dBm -47.70 dB -27.80 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.01579 GHz -65.11 dBm -47.61 dB -19.75 dB
20,960 MHz 31.440 MHz 200.000 kHz 7.02622 GHz -65.01 dBm -47.52 dB -7.78 dB
31.440 MHz 50,000 MHz 200.000 kHz 7.02994 GHz -54.22 dBm -46.73 dB -6.73 db
)i J e
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11AX20MIMO_Antl_6995_52Tone_RU37

Spectrum o

Ref Level 10.00 dBm Offset 16.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm f +
| !
-30 dBm J 1
-40 dBm
-50 dBm = /f B
60 dBm s
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.58 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.440 MHz 200,000 kHz 6.95951 GHz -62.67 dBm -45.00 dB 5.
-31.440 MHz -20.960 MHz 200,000 kHz 6.96364 GHz -63.14 dBm -45.56 dB 5.
-20.960 MHz -11.480 MHz 200,000 kHz 6.98348 GHz -53.81 dBm -36.23 dB k
-11.480 MHz -10.480 MHz 200,000 kHz 6.98353 GHz -54.48 dBm -36.90 dB K
10.480 MHz 11.480 MHz = 200.000 kHz 7.00648 GHz -65.32 dBm -47.74 dB k
11.480 MHz 20.960 MHz | 200.000 kHz 7.01582 GHz -65.10 d&m -47.52 dB 4
20.960 MHz 31,440 MHz | 200,000 kHz 7.02618 GHz -64.92 dém -47.34 dB L
31.440 MHz 50,000 MHz = 200,000 kHz 7.03832 GHz -64.40 dBm -46.82 dB E
I ) [T

11AX20MIMO_Antl1_6995_106Tone_RUS53

Spectrum
Ref Level 10.00 dBm Offset 16.79 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PABS
0 dBf==28:
-10 dBém
-20 dBm 1 \ f
-30 dBm f ‘\
-40 dBm o L
-50 dBm // i
60 dBm /
-70 dBm
-80 dBm
CF 6.995 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.66 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 6.95908 GHz -62.60 dBm -44.94 dB -4.94 dB
-31.440 MHz -20.960 MHz 200,000 kHz 6.96357 GHz -63.26 dBm -45.50 dB -5.60 dB
-20.960 MHz -11.480 MHz 200,000 kHz 6.98350 GHz -53.48 dBm -35.82 dB -15.80 dB
-11.480 MHz -10.480 MHz 200,000 kHz 6.98353 GHz -53.45 dBm -35.79 dB -16.00 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.00648 GHz -65.13 dBm -47.47 dB -27.57 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.01582 GHz -64.98 dBm -47.32 dB -19.44 dB
20.960 MHz 31.440 MHz 200,000 kHz 7.02637 GHz -65.07 dBm -47.41 dB -7.49 dB
31.440 MHz 50.000 MHz 200,000 kHz 7.03469 GHz -64.65 dBm -46.99 db -6.99 db
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11AX20MIMO_Ant0_7095_26Tone_RUS8

Spectrum

ﬁ

Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100

[® 1Rm View
Limit ¢heck PABS

0 dBf==28:

-10 dBém

-20 dBm f +

30 dem - -

-40 dBm ! i e

-50 dBm \

-60 dBm

e

-70 dBm

-80 dBm

CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.59 dBm RBW 200.000 kHz
Range Low Range Up | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.04749 GHz -65.09 dBm -47.50 dB -7.50 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.06382 GHz -65.80 dBm -48.21 dB -8.23 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.07437 GHz -65.44 dBm -47.86 dB -20.01 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.08361 GHz -65.56 dBm -47.97 dB -28.27 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10639 GHz -54.12 dBm -36.53dB -16.83 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.10648 GHz -53.47 dBm -35.89dB -15.82 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.12617 GHz -66.10 dém -48.51 dB -8.54 db
31.200 MHz 50,000 MHz = 200,000 kHz 7.13528 GHz -65.34 dBm -47.76 dB -7.76 dB
I ) [T
00:11:30

11AX20MIMO_Ant0_7095_52Tone_RU40

Spectrum

Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf=26

-10 dBém

-20 dBm f { +

-30 dBm 1 ',

-40 dBm ! e

-50 dBm \

-60 dBm

N

-70 dBm

-80 dBm

CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -17.60 dBm RBW 200.000 kHz
Range low | Range Up RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.04849 GHz -65.05 dBm -47.45 dB -7.45 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.06394 GHz -65.53 dBm -47.93 dB -8.10 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.07424 GHz -65.72 dBm -48.13 dB -20.16 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.08363 GHz -65.29 dBm -47.60 dB -28.19 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10640 GHz -54.02 dBm -36.42 dB -16.52 dB
11.400 MHz 20.800 MHz 200.000 kHz 7.10642 GHz -53.53 dBm -35.93 dB -15.92 dB
20.800 MHz 31.200 MHz 200,000 kHz 7.12620 GHz -65.92 dBm -48.32 dB -8.33 dB
31.200 MHz 50.000 MHz 200,000 kHz 7.12985 GHz -65.58 dBm -47.99 db -7.99 db
il ) G
Dat 00:13:57

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

. A3-81 of 83
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Report No.

FR310533E

11AX20MIMO_Ant0_7095_106Tone_RUS54

Spectrum o
Ref Level 10.00 dBm Offset 16.37 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf=26
-10 dBém
-20 dBm 4
] J \
-30 dBm J L_
-40 dBm
= -l
-50 dBm \
-60 dBm
.
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -17.43 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz -31.200 MHz 200,000 kHz 7.04981 GHz -64.79 dBm -47.36 dB -7.36 dB
-31.200 MHz -20,800 MHz 200,000 kHz 7.06382 GHz -65.70 dBm -48.27 dB -8.29 dB
-20,800 MHz -11.400 MHz | 200,000 kHz 7.07431 GHz -65.39 dBm -47.96 dB -20.05 dB
-11.400 MHz -10.400 MHz 200,000 kHz 7.08361 GHz -64.41 dBm -46.98 dB -27.28 dB
10.400 MHz 11.400 MHz | 200.000 kHz 7.10640 GHz -53.09 dBm -35.66 dB -15.76 dB
11.400 MHz 20.800 MHz |~ 200.000 kHz 7.10644 GHz -52.78 dBm -35.35dB -15.32 dB
20.800 MHz 31,200 MHz = 200,000 kHz 7.12608 GHz -65.98 dém -48.55 dB -8.68 db
31.200 MHz 50,000 MHz = 200,000 kHz 7.14264 GHz -65.32 dém -47.39 dB -7.89 dB
I ) [T
00:16:33

11AX20MIMO_Ant1_7095_26Tone_RUS8

Spectrum

Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep

Count 100/100

[® 1Rm View
Limit ¢heck PARS

0 dBf==28:

-10 dBém

-20 dBm f J +

-30 dBm J i ‘IL

-40 dBm i

-50 dBm

- \
RalUN=120)
| S

-70 dBm

-80 dBm

CF 7.095 GHz 10001 pts Span 100.0 MHz

Spectrum Emission Mask Standard: None

Peak Power -18.59 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -31.440 MHz 200,000 kHz 7.04986 GHz -65.25 dBm -46.66 dB -6.66 dB
-31.440 MHz -20.960 MHz 200,000 kHz 7.06393 GHz -65.58 dBm -46.99 dB -7.41dB
-20.960 MHz -11.480 MHz 200,000 kHz 7.07432 GHz -65.80 dBm -47.21dB -19.44 dB
-11.480 MHz -10.480 MHz 200,000 kHz 7.08353 GHz -66.35 dBm -47.76 dB -27.86 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.10648 GHz -55.62 dBm -37.03 dB -17.13 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.10652 GHz -55.19 dBm -36.60 dB -16.57 dB
20.960 MHz 31.440 MHz 200,000 kHz 7.12636 GHz -66.04 dBm -47.45 dB -7.54 dB
31.440 MHz 50.000 MHz 200,000 kHz 7.12856 GHz -65.66 dBm -47.07 db -7.07 db
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SPORTON LAB.
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Report No.

FR310533E

11AX20MIMO_Antl_7095_52Tone_RU40

Spectrum o
Ref Level 10.00 dBm Offset 16.23 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm
f [
-30 dBm + :
-40 dBm J
-50 dBm
" \ ]
=60
dBr \C
-70 dBm
-80 dBm
CF 7.095 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -18.83 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |
-50.000 MHz -31.440 MHz 200,000 kHz 7.04719 GHz -65.21 dBm -46.38 dB 6.
-31.440 MHz -20.960 MHz 200,000 kHz 7.06360 GHz -65.97 dBm -47.14 dB 7.
-20.960 MHz -11.480 MHz 200,000 kHz 7.07414 GHz -65.86 dBm -47.04 dB .
-11.480 MHz -10.480 MHz 200,000 kHz 7.08354 GHz -65.98 dBm -47.15 dB R
10.480 MHz 11.480 MHz = 200.000 kHz 7.10647 GHz -55.14 dBm -36.32 dB [
11.480 MHz 20.960 MHz | 200.000 kHz 7.10657 GHz -54.59 dBm -35.76 dB 4
20.960 MHz 31,440 MHz | 200,000 kHz 7.12644 GHz -66.17 dém -47.35 dB :
31.440 MHz 50,000 MHz = 200,000 kHz 7.13330 GHz -65.68 dBm -46.86 dB E
I ) [T
00:14:18

11AX20MIMO_Antl1_7095_106Tone_RUS54

Spectrum

Ref Level 10.00 dBm
Count 100/100

Offset 16.23 d8

Mode Sweep

@ 1Rm View

Limit ¢heck

0 dBf<2e:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

B0 dR

-70 dBm

-80 dBm

CF 7.095 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -18.74 dBm

Standard: None

RBW 200.000 kHz

Range Low |

| RBW

Range Up | Frequency | PowerAbs | PowerRel | ALimit |
-50,000 MHz 31,440 MHz | 200.000 kHz 7.04870 GHz -65.25 deém -46.51 dB 651 dB
-31.440 MHz 20,960 MHz | 200.000 kHz 7.06358 GHz -65.83 dém -47.09 dB -7.12 dB
-20.960 MHz -11.480 MHz | 200.000 kHz 7.07419 GHz -65.63 dBm -46.98 dB -10.01 dB
-11.480 MHz -10.480 MHz | 200.000 kHz 7.08353 GHz -65.67 dBm -46.93 dB 27.03 dB
10.480 MHz 11.480 MHz | 200.000 kHz 7.10648 GHz -54.80 dBm -36.06 dB -16.16 dB
11.480 MHz 20.960 MHz 200.000 kHz 7.10651 GHz -53.68 dBm -34.93 dB -14.91 dB
20,960 MHz 31.440 MHz 200.000 kHz 7.12636 GHz -65.90 dBm -47.15 dB -7.24 dB
31.440 MHz 50,000 MHz 200.000 kHz 7.12791 GHz -65.56 dBm -46.81 dB -6.81 db
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level (dBuV)
70.0
0.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
40.0 g1t
4 1 12
30.0
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-100334-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.152 46.30 -19.61 65.91 26.20 9.67 10.43 QP
2 0.152 33.40 -22.51 55.91 13.30 9.67 10.43 Average
3 0.173 45.03 -18.78 64.81 24.80 9.80 10.43 QF
4 0.173 31.83 -22.98 54.81 11.60 9.80 10.43 Average
5 0.205 42.66 -20.74 63.40 22.60 9.64 10.42 QF
6 0.205 31.26 -22.14 53.40 11.20 9.64 10.42 Average
7 0.240 40.51 -21.57 62.08 20.60 9.52 10.39 QP
g 0.240 28.51 -22.57 52.08 9.60 9.52 10.39 Average
9 9.603 37.53 -22.47 €0.00 17.20 9.73 10.60
10 9.603 31.93 -18.07 50.00 11.60 9.73 10.60 Average
11 11.996 37.93 -22.07 60.00 17.20 9.75 10.98 QF
12 #  11.996 32.93 -17.07 50.00 12.20 9.75 10.98 Average
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saronas. FCC RF Test Report

Report No. : FR310533E

: Temperature : 25.3~26.2°C
Test Engineer : |[Amos Zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
60.0 | 15E RS5247-QP
50.0 | 15E RSS247-AVG
400 g 1
0 1B
30.0 1
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-100334-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 0.169 41.95 -23.04 64.99 21.90 9.62 10.43 QF
2 0.169 30.35 -24.64 54.99 10.30 9.62 10.43 Average
3 0.203 40.11 -23.38 63.49 20.20 9.49 10.42 QF
4 0.203 28.81 -24.68 53.40 8.00 9.49 10.42 Average
5 0.282 34.39 -26.07 60.46 14.60 9.44 10.35 QP
6 0.292 26.39 -24.07 50.46 6.60 9.44 10.35 Average
7 7.526 36.50 —23.50 £0.00 16.60 9.57 10.33 QF
g 7.526 31.10 -18.90 50.00 11.20 9.57 10.33 Average
9 9.705 36.71 -23.29 60.00 16.50 9.60 10.61 QF
10 9.705 31.31 -18.69 50.00 11.10 9.60 10.61 Average
11 11.870 37.10 -22.90 60.00 16.50 9.83 10.97
12 % 11.B70 31.80 -18.20 50.00 11.20 9.63 10.97 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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saranas. FCC RF Test Report Report No. : FR310533E
Appendix C. Radiated Spurious Emission Test Data
Relative Humidity : 41 ~42 %
Test Engineer : Carry Xu
Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Mode Band FGaI::) Antenna Modulation Channel Frequency 22:: RU Remark
Mode1 | U-NII-5 | 5.925-6.425 0+1 802.11a 1 5955 6Mbps - -
Mode 2 | U-NII-5 | 5.925-6.425 0+1 802.11a 45 6175 6Mbps - -
Mode 3 | U-NII-5 | 5.925-6.425 0+1 802.11a 93 6415 6Mbps - -
Mode 4 | U-NII-6 | 6.425-6.525 0+1 802.11a 97 6435 6Mbps - -
Mode5 | U-NI-6 | 6.425-6.525 0+1 802.11a 105 6475 6Mbps - -
Mode 6 | U-NII-6 | 6.425-6.525 0+1 802.11a 113 6515 6Mbps - -
Mode 7 | U-NII-7 | 6.525-6.875 0+1 802.11a 117 6535 6Mbps - -
Mode 8 | U-NII-7 | 6.525-6.875 0+1 802.11a 149 6695 6Mbps - -
Mode 9 | U-NII-7 | 6.525-6.875 0+1 802.11a 185 6875 6Mbps - -
Mode 10 | U-NII-8 | 6.875-7.125 0+1 802.11a 189 6895 6Mbps - -
Mode 11 | U-NII-8 | 6.875-7.125 0+1 802.11a 209 6995 6Mbps - -
Mode 12 | U-NII-8 | 6.875-7.125 0+1 802.11a 229 7095 6Mbps - -
Mode 13 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 1 5955 MCSO0 - -
Mode 14 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 1 5955 MCSO0 Partial_RU26/0 -
Mode 15 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 1 5955 MCSO0 Partial_RU52/37 -
Mode 16 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 1 5955 MCSO | Partial_RU106/53 -
Mode 17 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 45 6175 MCSO0 Full RU -
Mode 18 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 93 6415 MCSO0 Full RU -
Mode 19 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE40 3 5965 MCSO0 Full RU -
Mode 20 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE40 43 6165 MCSO0 Full RU -
Mode 21 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE40 91 6405 MCSO0 Full RU -
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saranas. FCC RF Test Report Report No. : FR310533E
Mode Band FGa::) Antenna Modulation Channel Frequency 2::: RU Remark
Mode 22 U-NII-5 | 5.925-6.425 0+1 802.11ax HE80 7 5985 MCSO Full RU -
Mode 23 | U-NII-5 | 5.925-6.425 0+1 802.11ax HE80 39 6145 MCSO0 Full RU -
Mode 24 U-NII-5 | 5.925-6.425 0+1 802.11ax HE80 87 6385 MCSO Full RU -
Mode 25 U-NII-5 | 5.925-6.425 0+1 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 26 U-NII-5 | 5.925-6.425 0+1 802.11ax HE160 47 6185 MCSO Full RU -
Mode 27 U-NII-5 | 5.925-6.425 0+1 802.11ax HE160 79 6345 MCSO0 Full RU -
Mode 28 U-NII-5 | 5.925-6.425 0+1 802.11ax HE20 97 6435 MCSO0 Full RU -
Mode 29 U-NII-6 | 6.425-6.525 0+1 802.11ax HE20 105 6475 MCSO0 Full RU -
Mode 30 U-NII-6 | 6.425-6.525 0+1 802.11ax HE20 113 6515 MCSO0 Full RU -
Mode 31 U-NII-6 | 6.425-6.525 0+1 802.11ax HE40 99 6445 MCSO0 Full RU -
Mode 32 U-NII-6 | 6.425-6.525 0+1 802.11ax HE40 107 6485 MCSO0 Full RU -
Mode 33 | U-NII-6 | 6.425-6.525 0+1 802.11ax HE80 103 6465 MCSO0 Full RU -
Mode 34 U-NII-6 | 6.425-6.525 0+1 802.11ax HE40 115 6525 MCSO0 Full RU -
Mode 35 | U-NII-6 | 6.425-6.525 0+1 802.11ax HE80 119 6545 MCSO0 Full RU -
Mode 36 U-NII-6 | 6.425-6.525 0+1 802.11ax HE160 111 6505 MCSO Full RU -
Mode 37 U-NII-7 | 6.525-6.875 0+1 802.11ax HE20 117 6535 MCSO0 Full RU -
Mode 38 | U-NII-7 | 6.525-6.875 0+1 802.11ax HE20 149 6695 MCSO0 Full RU -
Mode 39 U-NII-7 | 6.525-6.875 0+1 802.11ax HE40 123 6565 MCSO0 Full RU -
Mode 40 U-NII-7 | 6.525-6.875 0+1 802.11ax HE40 147 6685 MCSO Full RU -
Mode 41 U-NII-7 | 6.525-6.875 0+1 802.11ax HE40 179 6845 MCSO0 Full RU -
Mode 42 | U-NII-7 | 6.525-6.875 0+1 802.11ax HE80 135 6625 MCSO0 Full RU -
Mode 43 U-NII-7 | 6.525-6.875 0+1 802.11ax HE80 151 6705 MCSO Full RU -
Mode 44 U-NII-7 | 6.525-6.875 0+1 802.11ax HE160 143 6665 MCSO0 Full RU -
Mode 45 | U-NII-7 | 6.525-6.875 0+1 802.11ax HE20 185 6875 MCSO0 Full RU -
Mode 46 U-NII-7 | 6.525-6.875 0+1 802.11ax HE80 183 6865 MCSO0 Full RU -
Mode 47 U-NII-7 | 6.525-6.875 0+1 802.11ax HE160 175 6825 MCSO Full RU -
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saranas. FCC RF Test Report Report No. : FR310533E
B Dat
Mode Band (Ga::) Antenna Modulation Channel Frequency R:t: RU Remark
Mode 48 U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 189 6895 MCSO Full RU -
Mode 49 U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 209 6995 MCSO0 Full RU -
Mode 50 U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 229 7095 MCSO Full RU -
Mode 51 U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 229 7095 MCSO0 Partial_RU26/8 -
Mode 52 U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 229 7095 MCSO Partial_RU52/40 -
Mode 53 U-NII-8 | 6.875-7.125 0+1 802.11ax HE20 229 7095 MCSO0 Partial_RU106/54 -
Mode 54 | U-NII-8 | 6.875-7.125 0+1 802.11ax HE40 203 6965 MCSO0 Full RU -
Mode 55 U-NII-8 | 6.875-7.125 0+1 802.11ax HE40 227 7085 MCSO0 Full RU -
Mode 56 U-NII-8 | 6.875-7.125 0+1 802.11ax HE80 199 6945 MCSO0 Full RU -
Mode 57 U-NII-8 | 6.875-7.125 0+1 802.11ax HE80 215 7025 MCSO0 Full RU -
Mode 58 U-NII-8 | 6.875-7.125 0+1 802.11ax HE160 207 6985 MCSO0 Full RU -
Mode 59 U-NII-8 | 6.875-7.125 0+1 802.11ax HE40 187 6885 MCSO0 Full RU -
Mode 60 U-NII-8 | 6.875-7.125 0+1 802.11ax HE160 207 6985 MCSO0 Full RU LF
Co-location
Band . Dat
Mode Band (Ga:z) Antenna Modulation Channel | Frequency th: RU Remark
2400-2483.5 | 2400-2483.5 0+1 802.11n HT20 11 2462 MCS0 - -
U-NII-8 6.875-7.125 0+1 802.11ax HE160 207 6985 MCSO0 Full RU -
Mode 61
Bluetooth-LE
2400-2483.5 | 2400-2483.5 - 39 2480 1Mbps - -
(Nordic BLE)
U-NII-8 6.875-7.125 0+1 802.11ax HE160 207 6985 MCSO0 Full RU -
2400-2483.5 | 2400-2483.5 - Bluetooth-LE 00 2402 2Mbps - -
Mode62
Bluetooth-LE
2400-2483.5 | 2400-2483.5 - 39 2480 1Mbps - -
(Nordic BLE)
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saranas. FCC RF Test Report Report No. : FR310533E
Summary of each worse mode
Mode Modulation Ch. (FNrIeHcl) (dllgi\(/ilm) (dléiun:/i/tm) M(ng)in Pol. Z?/Zk Result Remark
1 802.11a 1 5924.45 44.31 68.30 -23.99 \ AVERAGE Pass Band Edge
1 802.11a 1 11910.00 47.53 74.00 -26.47 \% PEAK Pass Harmonic
2 802.11a 45 | 12350.00 46.36 74.00 -27.64 H PEAK Pass Harmonic
3 802.11a 93 | 12830.00 47.52 88.30 -40.78 \% PEAK Pass Harmonic
4 802.11a 97 | 12870.00 47.06 88.30 -41.24 \Y PEAK Pass Harmonic
5 802.11a 105 | 12950.00 48.04 88.30 -40.26 H PEAK Pass Harmonic
6 802.11a 113 | 13030.00 48.34 88.30 -39.96 H PEAK Pass Harmonic
7 802.11a 117 | 13070.00 47.33 88.30 -40.97 H PEAK Pass Harmonic
8 802.11a 149 | 13390.00 45.99 74.00 -28.01 \% PEAK Pass Harmonic
9 802.11a 185 | 13750.00 46.76 88.30 -41.54 \Y PEAK Pass Harmonic
10 802.11a 189 | 13790.00 47.13 88.30 -41.17 \% PEAK Pass Harmonic
11 802.11a 209 | 13990.00 46.27 88.30 -42.03 \% PEAK Pass Harmonic
12 802.11a 229 | 7139.24 44.96 68.30 -23.34 H AVERAGE Pass Band Edge
12 802.11a 229 | 14190.00 46.58 88.30 -41.72 \% PEAK Pass Harmonic
13 802.11ax HE20 1 5908.85 44.03 68.30 -24.27 H AVERAGE Pass Band Edge
13 802.11ax HE20 1 11910.00 47.66 74.00 -26.34 \% PEAK Pass Harmonic
14 802.11ax HE20 1 5907.55 43.98 68.30 -24.32 H AVERAGE Pass Band Edge
14 802.11ax HE20 1 11910.00 46.72 74.00 -27.28 \ PEAK Pass Harmonic
15 802.11ax HE20 1 5924.19 43.92 68.30 -24.38 \% AVERAGE Pass Band Edge
15 802.11ax HE20 1 11910.00 46.66 74.00 -27.34 \Y PEAK Pass Harmonic
16 802.11ax HE20 1 5900.40 43.90 68.30 -24.40 H AVERAGE Pass Band Edge
16 802.11ax HE20 1 11910.00 46.73 74.00 -27.27 H PEAK Pass Harmonic
17 802.11ax HE20 45 | 12350.00 46.40 74.00 -27.60 \ PEAK Pass Harmonic
18 802.11ax HE20 93 | 12830.00 46.89 88.30 -41.41 H PEAK Pass Harmonic
19 802.11ax HE40 3 5924.12 44.22 68.30 -24.08 \ AVERAGE Pass Band Edge
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saranas. FCC RF Test Report Report No. : FR310533E
Mode Modulation Ch. (FNrIeHcl) (dllgi\(/ilm) (dléiun:/i/tm) M(ng)in Pol. Z?/Zk Result Remark
19 802.11ax HE40 3 11930.00 47.46 74.00 -26.54 H PEAK Pass Harmonic
20 802.11ax HE40 43 | 12330.00 48.10 74.00 -25.90 H PEAK Pass Harmonic
21 802.11ax HE40 91 | 12810.00 46.71 88.30 -41.59 H PEAK Pass Harmonic
22 802.11ax HE80 7 5923.24 44.23 68.30 -24.07 H AVERAGE Pass Band Edge
22 802.11ax HE80 7 11970.00 47.18 74.00 -26.82 \Y PEAK Pass Harmonic
23 802.11ax HE80 39 | 12290.00 46.98 74.00 -27.02 \ PEAK Pass Harmonic
24 802.11ax HE80 87 | 12770.00 47.71 88.30 -40.59 H PEAK Pass Harmonic
25 802.11ax HE160 15 5911.60 44.09 68.30 -24.21 \ AVERAGE Pass Band Edge
25 802.11ax HE160 15 | 12050.00 48.12 74.00 -25.88 \% PEAK Pass Harmonic
26 802.11ax HE160 47 | 12370.00 47.05 74.00 -26.95 \Y PEAK Pass Harmonic
27 802.11ax HE160 79 | 12690.00 47.18 74.00 -26.82 H PEAK Pass Harmonic
28 802.11ax HE20 97 | 12870.00 47.12 88.30 -41.18 H PEAK Pass Harmonic
29 802.11ax HE20 105 | 12950.00 47.80 88.30 -40.50 H PEAK Pass Harmonic
30 802.11ax HE20 113 | 13030.00 47.47 88.30 -40.83 \% PEAK Pass Harmonic
31 802.11ax HE40 99 | 12890.00 47.85 88.30 -40.45 \Y PEAK Pass Harmonic
32 802.11ax HE40 107 | 12970.00 47.75 88.30 -40.55 \% PEAK Pass Harmonic
33 802.11ax HE80 103 | 12930.00 48.47 88.30 -39.83 \Y PEAK Pass Harmonic
34 802.11ax HE40 115 | 13050.00 47.73 88.30 -40.57 H PEAK Pass Harmonic
35 802.11ax HE80 119 | 13090.00 48.19 88.30 -40.11 H PEAK Pass Harmonic
36 802.11ax HE160 111 | 13010.00 47.40 88.30 -40.90 H PEAK Pass Harmonic
37 802.11ax HE20 117 | 13070.00 47.74 88.30 -40.56 H PEAK Pass Harmonic
38 802.11ax HE20 149 | 13390.00 46.85 74.00 -27.15 H PEAK Pass Harmonic
39 802.11ax HE40 123 | 13130.00 48.05 88.30 -40.25 \ PEAK Pass Harmonic
40 802.11ax HE40 147 | 13370.00 47.85 74.00 -26.15 H PEAK Pass Harmonic
41 802.11ax HE40 179 | 13690.00 48.62 88.30 -39.68 H PEAK Pass Harmonic
42 802.11ax HE80 135 | 13250.00 47.30 74.00 -26.70 H PEAK Pass Harmonic
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saranas. FCC RF Test Report Report No. : FR310533E
Mode Modulation Ch. (FNrIeHcl) (dé?(/ilm) (dléiun:/i/tm) M(ng)in Pol. Z?/Zk Result Remark
43 802.11ax HE80 151 | 13410.00 46.99 88.30 -41.31 H PEAK Pass Harmonic
44 802.11ax HE160 143 | 13330.00 47.29 74.00 -26.71 H PEAK Pass Harmonic
45 802.11ax HE20 185 | 13750.00 47.07 88.30 -41.23 \Y PEAK Pass Harmonic
46 802.11ax HE80 183 | 13730.00 47.20 88.30 -41.10 H PEAK Pass Harmonic
47 802.11ax HE160 175 | 13650.00 48.15 88.30 -40.15 \Y PEAK Pass Harmonic
48 802.11ax HE20 189 | 13790.00 46.82 88.30 -41.48 H PEAK Pass Harmonic
49 802.11ax HE20 209 | 13990.00 46.43 88.30 -41.87 \% PEAK Pass Harmonic
50 802.11ax HE20 229 | 7177.96 44.86 68.30 -23.44 H AVERAGE Pass Band Edge
50 802.11ax HE20 229 | 14190.00 47.06 88.30 -41.24 H PEAK Pass Harmonic
51 802.11ax HE20 229 | 7140.52 45.08 68.30 -23.22 H AVERAGE Pass Band Edge
51 802.11ax HE20 229 | 14190.00 46.97 88.30 -41.33 H PEAK Pass Harmonic
52 802.11ax HE20 229 | 7126.12 45.05 68.30 -23.25 \% AVERAGE Pass Band Edge
52 802.11ax HE20 229 | 14190.00 46.68 88.30 -41.62 \ PEAK Pass Harmonic
53 802.11ax HE20 229 | 7166.44 45.03 68.30 -23.27 H AVERAGE Pass Band Edge
53 802.11ax HE20 229 | 14190.00 46.15 88.30 -42.15 \Y PEAK Pass Harmonic
54 802.11ax HE40 203 | 13930.00 47.67 88.30 -40.63 H PEAK Pass Harmonic
55 802.11ax HE40 227 | 7125.32 44.92 68.30 -23.38 \% AVERAGE Pass Band Edge
55 802.11ax HE40 227 | 14170.00 47.58 88.30 -40.72 \ PEAK Pass Harmonic
56 802.11ax HE80 199 | 13890.00 46.91 88.30 -41.39 H PEAK Pass Harmonic
57 802.11ax HE80 215 | 7175.92 44.87 68.30 -23.43 H AVERAGE Pass Band Edge
57 802.11ax HE80 215 | 14050.00 47.43 88.30 -40.87 \% PEAK Pass Harmonic
58 802.11ax HE160 207 | 7125.16 45.15 68.30 -23.15 \% AVERAGE Pass Band Edge
58 802.11ax HE160 207 | 13970.00 47.50 88.30 -40.80 \ PEAK Pass Harmonic
59 802.11ax HE40 187 | 13770.00 47.95 88.30 -40.35 \% PEAK Pass Harmonic
60 802.11ax HE160 207 45.52 30.94 40 -9.06 \ PEAK Pass LF
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saranas. FCC RF Test Report Report No. : FR310533E
Co-location
. Freq. Level Limit Margin Peak
M Modul h. Pol. Result | Remark
ode odulation C (MHZ) (dBuVvim) | (dBuv/m) (dB) (o] o esult emar
802.11n HT20 11 | 248350 | 45.40 54.00 860 | V | AVERAGE | Pass | Band Edge
802.11n HT20 11 | 4924.00 | 4181 7400 | -3219 | V PEAK Pass | Harmonic
802.11ax HE160 207 | 7130.92 39.60 68.20 | -28.60 | V | AVERAGE | Pass | Band Edge
61 802.11ax HE160 207 | 13970.00 | 45.72 88.20 | -42.48 | V PEAK Pass | Harmonic
B'UEtOOtQ'L'EE) (Nordic | 39 | 24g350 | 47.42 5400 | -658 | H | AVERAGE | Pass | Band Edge
B'“etOOtQI'_LEE) (Nordic 39 | 7440.00 41.37 7400 | -3263 | H PEAK Pass | Harmonic
802.11ax HE160 207 | 720484 | 39.67 68.20 | -2853 | V | AVERAGE | Pass | Band Edge
802.11ax HE160 207 | 13970.00 | 44.23 88.20 | -43.97 | V PEAK Pass | Harmonic
Bluetooth-LE 00 | 238436 | 39.71 54.00 | -1429 | H | AVERAGE | Pass | Band Edge
62 Bluetooth-LE 00 | 4804.00 40.03 74.00 3397 | H PEAK Pass | Harmonic
B'“ethQ'LLEE) (Nordic 1 39 | 248398 | 4015 5400 | -13.85 | V | AVERAGE | Pass | Band Edge
B'UetoogLLE')E(N‘”d'c 39 | 744000 | 41.18 7400 | -3282 | V PEAK | Pass | Harmonic
Sporton International Inc. (Kunshan) Page Number : C7 of C118

TEL : +86-512-57900158
FAX : +86-512-57900958




FCC RF Test Report

SPORTON LAB. Report No. : FR310533E
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_5955MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134 1
95 a5
WWIFI GF PEAK] WIFIGE PEAK
83 813 | F
5. il
! MWWWMWW
48 489 W
Peak
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592037 55.85 883 -3L.3% 4233 .00 1051 3199 o0 26 B2 PEM 1 5955.00 110,79 ---enn ---ee- .01 3.5 1055 382 6.0 26 82 PEAK
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
83 813
W GE(AVG) WIFIGE(AVG)
5. il |
48 1 448 P ——————
Av
9 13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592484 4418 6830 -2.12 30.54 3501 1052 3199 .00 286 B2 AVERAGE 1595500 102,85 ----nn ----o- B8.31 35.21 10.54 3161 0.00 286 B2 AVERAGE
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Mode Band Edge

U-NII-5_5.925-6.425_802.11a_CH1_5955MHz

ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1
1138 1134
95 a5
WWIFI G PEAK] WIFIGE PEAK
83 813 | F
5. il
! MWWWMMMM
bt s ilgnsshort e MWW
Peak
13 35
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 5917.43 55.88 8.3 -31.42 4228 35.88 1051 3199 .00 149 63 PEMC 1 5955.80 113,19 ---enn =oeee- .41 35,25 1.5 382 .00 149 63 PEA
11nLe\leI (dBuVim) 11"Le\ie\ (dBuVIm)
1138 1134
1
95 a5
83 813
W BE(AVG) WIFIGE(AVG)
5. il |
48 1 448 S ———
Av
163 163
85 5851, 581, 5903, 5928, 5955 1000 2600, 400, 6400, 8200, 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preanp  Aux APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo BWE B B Bk B & B o dy MdhBNe B BN Bh & B B o
1 592445 4431 68.30 -23.99 30.67 35.11 1052 3199 .60 149 63 AVERAGE 1 5955.00 104,33 --enn --eev .59 35.21 10.54 3161 0.00 149 63 AVERAGE
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 11916.08 46.47 74.80 -27.55 53.95 3871 15.21 6l .00 -=- PEAK 1 11916.60 47.53 74.80 -26.47 %5.01 3871 1520 6140 888 -- - PEAK
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Pol. Horizontal Vertical
mLewelmmwm) 0 Level (dBuVim)
1138 1134
915 a5
i i W A i | WG YA
11/ — — ] 11/ — — ]
il WIIGE(@ i WIIGE(@
83 ) " il 1 "
Peak s R —— Lt " - T g
Avg 9 bk
163 163
10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12350.00 463 74.80 -27.64 53.31 38.94 15.54 6L.43 0.00 -~ --- PEAK 1 12350.00 46.08 74.80 -27.92 53.03 38.94 15.54 6L43 0.00 -~ --- PEAC
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12830.00 46.51 88.30 -41.79 52.83 39.27 15.92 6L.5L .00 === PEAK 1 12830.00 47.52 88.30 -40.78 53.84 39.27 15.92 6L.5L @.0p - - PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12870.00 46.80 83.30 -41.50 53.07 39.30 15.95 6L.52 @.08 -~  --- PEAK 1 12870.00 47.06 88.30 -41.24 53.33 39.39 15.95 6L.52 @.08 -~  --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 12950.00 45.04 83.30 -40.26 54.20 39.36 16.01 6L.53 @.00 -~  --- PEAK 1 12950.00 47.13 88.30 -41.07 53.39 39.36 16.01 6L.53 @.00 ---  --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13830.00 45.34 83.30 -39.96 54.47 39.37 16.06 6L.56 0.00 -~  --- PEAK 1 13830.00 46.91 B83.30 -41.39 53.04 39.37 16.06 6L.56 0.00 ---  --- PEAC
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13670.08 47.33 83.30 -40.97 53.50 39.33 16.08 6L.56 @.08 -~  --- PEAK 1 13670.00 47.05 88.30 -41.25 53.22 39.33 16.08 6L.56 @.00 --- --- PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13390.00 45.85 74.80 -28.15 52.34 30.01 16.53 6L.73 0.00 -=- PEAK 1 13399.00 45.%9 74.00 -20.01 52.48 30.01 1623 6173 8.0 -- - PEAK
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13750.00 46.48 83.30 -41.82 52.95 38.85 16.40 6L72 0.00 -~  --- PEAK 1 13750.00 46.76 88.30 -41.54 53.23 38.85 16.40 6L72 0.00 ---  --- PEAC
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10000 11600, 13200, 14800, 16400, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos  TPos Linit Resd  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mok BNn B BN Bh & B & 0 &y MedhBNe B BN B & B & o &g
1 13790.00 4613 83.30 -42.17 52.58 38.84 16.42 6L7L 0.00 -~  --- PEAK 1 137%.00 47.13 88.30 -41.17 53.58 38.84 16.42 6L7L @.00 --- --- PEAC
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